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Ferles Gehreke.
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ITEM #

- 770128
| 776404
;776409

‘778369

_792180
5734352

:784378

778334

778300

. 778368
778370

1786188

786 102

79207 7A

7792211

H 792079

5792177
© 792125

1)792035

780160
5780051
780108

: 780001

: 772147

1780086

: 778364

778330

. 778368

7020738

. 788040

. 780072

| 780195 :

Sprmg

DESCRIPTION

: Transaxle Cover
: Needle Bearlng 5/8" ID
: Transaxle Case

; Countershaft & Gear (10
! teeth)

Output Shaft

Spur Gear (38 teeth)”

Spur Gear (15 teeth)-
\v”:_:.Spur Gear (11 teeth) m——
. Shift Key \
. .E‘»Shlft Collar -
s ShﬁtRﬂd & Fork o
.I _’”Bevel Gear (30 teeth) o

 Input Bevel Pmuon (13
: teeth)

j Bevel Gear (13 teeth) (Incl
114)

Baval Pinfon (13 testh) (Incl,
13

! Rlng Gear (43 teeth)
.Dr|ve Pln

.w? Spacerl 130 -

: ”_".Ba|| 5/16" d|a .

: Cap Screw 3/8 16 X 3/8"

Screw 1/4 20 X 1 1/4“
Screw 1/4 20 X 1 3/8“ N
-' Retalmng Rlng (pkg of 2)” o
Retammg Rlng
TZ:”Retalmng Rlng
Thrust Washer .6é7 ID
‘ Washer

” ?Thrust Washer 762 ID ———

Washer

' Washer ( 056 wnde) (use AS
4NEEDED)

Flat Washer ( 062 wnde)
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- 32 i788083 ",on Seal 5/8" 1

- e e Busmng 9/16“ e : :;. e

35 '",'780193 7 Flanged Bushmg 5/8" ID ' 2
‘3“515«““;4780197 M-‘“Flanged Bushlng 3/4" R . 2

e 790075 Tt %..Brake - St sy

37 700007 ke Pad Plate B 1

e 799021”.: S ;\.Brake Pad (pkg of 2) St & s S——
| - 786026“ ——— :.,Dowel e A -

m—— 792076A .‘%T.FlatWasher 31210 oo ST i

41 790013 : Brake Lever !

a2 ;-”792073A S : Screw 1/4 20 X 1 1/4"-' o i_. 1

42A .792085A - Screw 1/4 20 X 2 1/4" S “ 1 '

a3 792075 o Locknut 5/16 24 . 1

o .,_._;.790025 s o Pad Homer e R o

45 786066 ‘.Spacer S 4

e ""v';"7asoss e Brake LeverBracket e e s - N
T “‘-774999 I ', Axle (11 1/16" long) S '

48 774689 : £ (15- 5/8" long) (Inc| i1
: | 26) :

U 49 .“‘-.{.778357 R ;‘ ..Spur Gear (40 teeth steel) R ‘ >1-

,A 50 T 778338“ B Spur Gear (27 teeth) o 1

51 B 778354 o T .Spur Gear (23 teeth) R - 1

52 _— .;._778350‘.. R SpurGear (16 teeth). T 1 e

57 “:,“778337 R Spur Gear (13 teeth) . “ ”1 R

; 58 _.,.%.778353_,. S purGear (17 teeth) B 1 -

- 59 ,A.;.,778349.. P ,i,spurGear (24 teerh)., o S R 1 S

63 . 786071 : Countershaft Spacer 1 1/8“ i2
38 :

64 . 786072 : Brake Shaft Spacer 1- 3/8 X P2
: 3/8“

65 780189 i Flat Washer 563 ID : 1

66 776422 Input Shaft

67 776396 Shlfter & Brake Shaft i1

. 70 5786187 _;_Spacer 890 Sl

71B 788092 Rlng 426 ID

76 : 780090 : Flat Washer 1 128 ID

77 788078A : Inverted Retalmng ng

79 792144 Sprmg 430 OD 1
82 778363 Bevel & Spur Gear (30 & 13 :i 1
i : teeth) :

83 ; 778338 : Spur Gear (27 teeth)

. 85 792154 o|| F||| Plu
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87 | 788089A il seal 9/16" T
150 | 788093A . Liquid Gasket RTV Silicone : 1
157  788088A | Oil Seal 3/4" )

180 . 730229A . Gear Oil 80W90 i
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